
EPA-440/1-78-028-b 

SUPPLEMENT TO DEVELOPMENT DOCUMENT 
FOR EFFLUENT LIMITATIONS GUIDELINES 

EXISTING SOURCES 

FOR THE 

CORN WET MILLING SUBCATEGORY 
to the 

GRAIN PROCESSING SEGMENT 
OF THE 

GRAIN MILLS POINT SOURCE CATEGORY 

Douglas M. Costle 
Administrator 

Thomas c. Jorling 
Assistant Administrator 

for Water and Hazardous Materials 

Robert B. Schaffer 
Director, Effluent Guidelines Division 

William Sennett 
Project Officer 

January 1978 

Effluent Guidelines Division 
Office of Water and Hazardous Materials 

U.S. Environmental Protection Agency 
Washington, o.c. 20460 



ABSTRACT 

This document presents the findings of an extensive study of 
the corn wet milling segment of the grain milling industry 
[...]
milling industry was conducted from December, 1972 to June, 
1973. A contractor-prepared Draft Development Document was 
completed and distributed at that time. After receiving and 
reviewing comments from the industry and other interested 
parties, EPA published a notice of proposed rulemaking for 
the industry in December, 1973. A revised Draft Development 
Document and a Draft Economic Report were also issued. Final 
effluent limitations and new source standards were 
promulgated on March 20, 1974. 

In December, 1974, certain members of the corn wet milling 
industry filed petitions- for review in the U.S. Court of 
Appeals for the Eighth Circuit, contesting the· final 
regulations. In a decision rendered in May, 1975, the court 
remanded the new source standards and claimed no 
jurisdiction over existing source (1977 and 1983) 
regulations, £_E£ International, I.n£:_ v. Train, 515 F 2d 1032 
(May 5, 1975) ( CPCI) • 

During the period May to July, 1975, EPA conducted a remand 
study to reassess the new source performance standards for 
the industry. Of particular concern was the technology of 
deep bed filtration as applied to the effluent from corn wet 
milling waste treatment facilities. EPA published a 
supplement to the Development Document in August, 1975, and, 
after receiving and evaluating comments, issued a notice of 
its decision not to revise the new source performance 
standards. This notice was published in November, 1975, and 
was based on EPA's finding that filtration could be 
successfully applied in corn wet milling waste treatment. 

At the same time, certain members of the corn wet milling 
industry filed suit in the U.S. District Court for the 
southern District of Iowa to contest the 1977 and 1983 
regulations for existing plants. The suit was filed in 
June, 1975; arguments were heard in September; and a 
decision was issued by the Court in January, 1976. This 
decision remanded the existing source regulations back to 
EPA, primarily because ranges and factors were not 
identified. 

7 



The industry was also not satisfied with EPA's expanded new 
source record and its decision not to change the new source 
standards. Therefore, in December, 1975, industry members 
challenged the decision by EPA's Administrator in the Eighth 
Circuit. Arguments were heard in March, 1976, and a 
decision was reached in August, 1976. g£ International, 
Inc. v. Train, 540 F 2d 1329 (August 18, 1976) (CPCII). The 
Court upheld EPA 1 s BOD limit for new sources (0.357 kg/kkg 
or 20 lb/MSBu* for a maximum 30-day average} but suggested 
that the suspended solids limit of 0.179 kg/kkg (10 lb/MSBu) 
be increased to 0.447 kg/kkg (25 lb/MSBu). EPA accepted the 
Court's findings and issued revised new source standards in 
November, 1976. 

In July, 1976, EPA appealed the District Court decision on 
existing source standards to the Eighth Circuit Court ·of 
Appeals. Arguments were heard in October, and an order was 
issued from the Court in December, 1976. The Court agreed 
to postpone a decision until after the supreme court's 
ruling in the duPont case.** In the interim, however, the 
court instructed the EPA to gather new an-d updated data 
relating to the 1977 and 1983 effluent limitatiuns. 

The supreme court issued a decision in the duPont case on 
February 23, 1977. The court concluded that EPA has 
authority under sections 301 and 304 of the Federal Water 
Pollution Control Act Amendments of 1972 (the "Act") to 
limit discharges through industry-wide regulations 
establishing uniform effluent limitations for 1977 and 1983. 
The court also determined that review of both existing plant 
and new source effluent regulations should be held 
exclusively in the United States courts of Appeal. 

*The effluent limitations are expressed in terms of quantity 
. of pollutant per unit of raw material processed. The units 

are kilograms (kg) of pollutant per thousand kilograms (kkg) 
of corn processed and pounds (lb) of pollutant per thousand 
standard bushels (MSBu) of corn processed. One standard 
bushel equals 56 lb or 25.4 kg. To convert lb/MSBu to 
kg/kkg, a factor of 0.01787 (0.454 kg/lb+ 25.4 kg/SBu) is 
used. 
**E.I. duPont de Nemours & Co. v. Train, s. Ct. Nos. 75-978 
and 75-1473, and Train V. E.I. duPont de Nemours & Co., S. 
Ct. No. 75-1075. This case was an appeal of a Fourth 
Circuit court of Appeals decision regarding effluent 
regulations for the inorganic chemicals industry. 

8 



CURRENT STUDY 

In response to the Eighth Circuit's order of December, 1976, 
EPA made a request for new data to the industry on January 
26, 1977. The industry submitted information on February 28 
that included proposals for revised effluent limitations 
specifying ranges of numbers and allowances for factors such 
as barometric condensers, wet scrubbers, and old plants. 
Also included in the submittal were testimonies from the CPC 
International - corpus Christi NPDES adjudicatory hearings, 
data on wet scrubber waste loads, and data on product mix 
and raw waste loads at CPC's Pekin and Corpus Christi 
plants. 

Cost information was submitted by the industry on March 22, 
1977. Included were data on industry revenues (prices of 
various products) and costs of waste treatment at Hubinger•s 
Keokuk plant and CPC's corpus Christi and •Pekin plants. 
Also included were two additional testimonies from the NPDES 
permit proceedings for CPC Corpus Christi. 

Information was submitted by the industry on May 2 regarding 
the following: waste treatment performance data for CPC's 
corpus Christi and Pekin plants, a summary of effluent 
results and variability at CPC - Corpus Christi, and raw 
waste load data for Hubinger. In addition, data on raw 
waste loads from modified starch production were submitted 
on June 3, 1977. 

EPA and its contractor visited the American Maize corn wet 
mill at Hammond, Indiana, and the CPC corn wet mill at 
Pekin, Illinois. The visits were made in May. 1977. Both 
of these mills have waste water treatment facilities and 
direct discharges to navigable waterways. 

Current waste load data were received for several mills, 
including American Maize, Clinton Corn, CPC - corpus 

. Christi, and CPC - Pekin. These data were computerized and 
evaluated in terms of pollutant discharge (BOD and TSS) per 
unit of raw material processed. 

9 



INTRODUCTION 

SECTION IV 

WASTE TREATMENT RESULTS 

At the time of the original effluent guidelines study for 
the corn wet milling industry in 1973, there were 12 
companies operating 17 mills in this country. Only four of 
these mills have direct discharges of concentrated process 
waste waters following on-site treatment. These four mills 
are American Maize at Hammond, Indiana; Clinton Corn at 
Clinton, Iowa; CPC at Corpus Christi, Texas; and CPC at 
Pekin, Illinois. The current situation at each of these 
four plants is described in detail below. 

Of the other 13 mills operating in 1973, six plants pretreat 
their wastes before discharge to municipal treatment 
systems, six mills discharge untreated wastes to municipal· 
systems, and one mill uses land· treatment to dispose of its 
wastes. Several mills have direct discharges of untreated, 
contaminated cooling water to surface waters. 

Five mills have been constructed or are under construction 
since 1973. · One new mill has complete waste treatment 
facilities and direct diacharge of the treated effluent. 
The other four mills will pretreat their wastes before 
discharge to municipal systems. Figure 1 shows the 
locations of corn wet milling plants in the United States. 

The effluent data reviewed generally reflect long-term 
performance of treatment plants within the industry. In 
most cases, all of the available data were analyzed. Only 
in cases where extreme values or anomalies were noted were 
data points excluded. For example, treated effluent levels 
at one plant were extremely higher than normal during a 
labor strike, and these data were omitted. In another case, 
a huge spill of corn syrup to a mill's waste treatment plant 
occurred, causing an upset that lasted several weeks. 
Because this occurrence was deemed preventable, the 
treatment data for that period were not included in the 
analysis. 

A note should be made concerning use of once-through 
barometric condensers for cooling. several mills use such 
systems for cooling in steepwater and syrup evaporation 
processes. These systems result in the discharge of large 
quantities of mildly contaminated cooling water. Use of 
surface condensers rather than barometric condensers, or 

11 



N. 

ONEWPLANTS 

PLANTS 
OPERATING 
IN 1973 

FIGURE 1 
LOCATION OF CORN WET MILLING PLANTS 



' cooling towers to recirculate the cooling water, results in 
a concentrated waste stream that can be sent to a mill's 
waste treatment system. This waste stream, although 
concentrated, is readily treatable in a biological system. 
Conversion to surface condensers or cooling towers would 
increase the waste load to be treated at a mill and would 
necessitate increased treatment plant capacity, but would 
not create treatment problems or increased effluent 
concentrations. 

AMERICAN MAIZE 

The American Maize corn wet mill at Hammond, Indiana, has 
on-site facilities for treatment and discharge of process 
wastes. Production at the mill has increased by about SO 
percent since 1973, and all of this increase has been in the 
manufacture of modified starches. Three main waste streams 
are sent to the mill's treatment facility: (a) steepwater 
condensates, (b) starch filtrates, and (c) carbon filter 
sluice water. Treatment consists of activated sludge 
(aeration and clarification) followed by three polishing 
lagoons. The lagoon effluent is combined with spent cooling 
water from the mill and discharged to Lake Michigan. 

American Maize has recently added a chemical coagulation 
treatment step for polishing the lagoon effluent. Alum and 
polymer are added, followed by settling in a clarifier. 
Laboratory tests have indicated that BOD and TSS levels of 
20 mg/l can be expected after chemical treatment.(1) 

of its sludge 
constructed a 
BOD and TSS 
of kg/kkg and 

Since 1973, American Maize has eliminated use 
lagoon, enlarged its aeration basin, and 
larger secondary clarifier. Waste treatment 
effluent levels are summarized below in terms 
lb/MSBu. Current treated effluent flow is now 
cu m/day (0.7 mgd). 

about 2,650 

AMERICAN MAIZE TREATMENT PLANT 

kg/kkg lbl'MSBu kg/kkq 
BOD TSS

1972: average 0.04 2.1 0.19 
maximum month 0.06 3.3 0.37 
maximum day 0.11 6.0 1.23 

1975-77: average - - 0.12 
maximum month - 0.36 
maximum day - 0.96 

13 

lb/MSBu 

10.s 
20.8 
69.0 

6.6 
20.4 
54.0



Total discharge from the American Maize corn wet mill 
includes spent cooling water. This water is primarily from 
surface condensers, although the plant still has three 
barometric condensers in the syrup refinery. Replacement of 
these units is planned before 1982. The cooling water flow 
of about 41,635 cu m/day (11 mgd) is combined with treated 
process waste water before discharge. BOD and TSS levels in 
the mill's total discharge are summarized below: 

AMERICAN MAIZE TOTAL PLANT* 

BOD TSS 
kg/kkg lb/MSBU kg/kkg 

1972: average 0.25 14.1 0.19 
maximum month 0.41 22.e 0.39 
maximum day 3.40 190.0 1.11 

1975-77: average 0.31 17~5 0.51 
maximum DIOnth· 0.64 35.6 0.83 . 
maximum day 3.66 204.7 3.18 

The American Maize NPDES permit sets limits on BOD and TSS 
discharges in terms of lb/day. Using current estimated 
production figures for the mill, the NPDES permit levels 
convert to the following kg/kkg and lb/MSBu figures: 

BOO 
'l'SS 

CLINTON CORN 

AMERICAN-MAIZE NPDES LIMITS 

Maximum 
30-Day 

kg/kkg lt/MSBu 

0.40 
O.37 

22.2 
20.7 

Maximum 
Day 

kg/kkg lb/MS Bu 

1.19 
1.11 

66.7 
62. O 

The Clinton Corn Processing Company corn wet mill has on­
site biological treatment facilities for process waste 
waters. Treatment includes limited equalization, trickling 
filtration, aeration, secondary clarification, and deep bed 
filtration. Treated effluent is recycled back to the mill's 
raw water supply. The treatment plant began operating in 
November, 1974, and operations continued until December, 
*TSS values for 1975-1977 are gross values; figures for 1972 
are net values. The plant's NPDES permit levels are based 
on net discharge. Maximum day BOD and TSS values reflect 
apparent upsets; normal daily maximums are 1.39 kg/kkg (78 
lb/MSBu) BOD and 1.79 kg/kkg (100 lb/MSBu) 

lb/MSBu 

10.8 
21.8 
65.4 

28. 7 
46.5 

178.0 



1975, when an explosion in the mill destroyed the plant's 
waste water collection and equalization basin. Treatment 
operations resumed in late 1976. Treatment results for the 
two periods of operation, in terms of kg/kkg and lb/MSBu BOD 
and TSS, are summarized below. Average effluent flow is 
9,084 cu m/day (2.4 mgd). 

CLINTON CORN TREATMENT PLANT 

BOD
kg/kkq lb/MSBu kg/kkg 

1975: average 0.11 6.0 0.30 
maximum month 0.19 10.a o.ss 
maximum day 1.19 66.7 3.12 

1976-77: average 0.26 14.8 0.34 
maximum month 0.62 34.5 0.77 
maximum day 3. 23 180.S 3.46 

Clinton Corn discharges spent ·cooling water and certain 
other waste waters to the Mississippi River. surface 
condensers have replaced barometric condensers for 
steepwater evaporation, but barometric condensers are still 
used in other areas of the mill. Limited data are available 
on total discharges from the mill and are summarized below 
in terms of kg/kkg and lb/MSBu BOD and TSS: 

CLINTON CORN TOTAL PLANT 

TSS

BOD !§.§. 
kg/kkg lb/MSBu kg/kkg 

Oct.-Dec. 1975: average 0.81 45.4 0.36 
maximum month 1.20 64.4 0.43 

Nov., 1976-
Apr., 1977: average 2.12 118.7 0.76 

maximum month 3.63 202.9 1.26 

Clinton corn•s NPDES permit limits are based on EPA's 
original effluent limitations promulgated in 1974 (0.89 
kg/kkg or 50 lb/MSBu maximum 30day values for BOD and TSS, 
with maximum daily values of 2.68 kg/kkg or 150 lb/MSBu). 

15 

lb/MSBu 

17.0 
30.5 

174.5 

19.3 
43.1 

193.5 

lb/MSBu

20.4 
23.9 

42.8 
70.7 



CPC - CORPUS CHRISTI 

CPC's corpus Christi corn wet mill treats its process waste 
waters prior to discharge into the corpus Christi Ship 
Channel. Treatment includes tilted plate separation of 
starch wastes, cooling and equalization of all wastes, 
aeration, and secondary clarification. A polishing lagoon 
and final clarifier have recently been added after the 
secondary clarifier. The waste treatment plant has rarely 
operated satisfactorily for any length of time and is 
subject to frequent upsets. During the period 1975 to 1976, 
for example, average effluent BOD was 141 mg/1 and average 
effluent TSS was 498 mg/1. Average effluent flow from the 
waste treatment plant was 1,136 cu m/day (0.3 mgd). 
Treatment plant results for the period in terms of kg/kkg 
and lb/MSBu are summarized below:(2) 

CPC- CORPUS CHRISTI TREATMENT PLANT 

BOD 
kg/kkg lb/MSBu 

TSS 
kg/kkg lb/MSBu 

1975 - 1976: average 
maximum month 
maximum day 

0.36 
2.13 
s.21 

20. l 
119.2 
291.4 

1.27 
3. 49 

16.29 

The above results do not reflect the polishing lagoon and 
clarifier that were recently added. 

The corpus Christi mill also has a separate discharge that 
includes spent cooling water, boiler blowdown, cooling tower 
blowdown, and storm runoff. surface condensers are 
primarily used in the plant, but there are two barometric 
condensers in the syrup refinery. Net BOD discharge in the 
cooling water stream averaged 7 mg/1 or 84 kg/day (186 
lb/day) in 1975. The maximum monthly value was 17 mg/1 (264 
kg/day or 582 lb/day), and the maximum daily value was 52 
mg/1 (887 kg/day or -1,909 lb/day). These discharges convert 
to the following kg/kkg and lb/MSBu figures:(3) 

1975: 

CPC - CORPUS CHRISTI COOLING WATER DISCHARGE 

BOD 
}s_g/kkg lb/MSBu 

average 
maximum month 
maximum day 

16 

0.20 
0.63 
2.07 

11.3 
35.3 

115.7 

70.9 
195.1 
911.5 



CPC - PEKIN

CPC's Pekin, Illinois. corn wet mill has operated waste 